TB609-NS04G-01

ITrOorMmEIr = & 3 5 &

The Engine Specialist INSTALLATION MANUAL

EXPRENIE] 1]

INVFHIZOLIITS—FY bk
FULL TITANIUM MUFFLER KIT

BE INFINITI G35 COUPE / SKYLINE 350GT V35 COUPE
APPLICATION A>T« =5+« G35 U=~ | ANAS4> 350GT V35 J—~
eSS
TB6090-NS04G
PART NUMBER

EiR / INDEX

P2 HAEE P10 English

COREVFEARRESEVN EIFVZREE, FIECHHAESTETNET,
CHERARICCOMPEE XK BHTADIXEL K BFENTZEU,

BRAIRDEET D HEDBACKIICRELTIZE,

HABCEM TVSERFAL I FO TSN,

FEBEA—HN—DRITI IEMEEENVECRDEY. AFEEDETHFENLIZE,

TEDRMERICLEDBRNE UGS, BETEERZEVNNRETDT,
HEMUBHTTELSIZE,

IRFEERR CHUD T2 SN BIBREAREZL T BEHRABEL S,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EPERIBHY Troms . sEME-oTVEHTEEEE,

fpsmnpper _ : —
e %’:— il
@ @ :
ZFR XA I A TA 27 XA )\ TB
RiRsE |1 ARSE |1
HEmE | TB6091-NS04G-01 Hm&E |1B6091-NS04G-02
. T —— [ =
T —
f . .
® @ =\
2R JALH— 27 JALH— TR
AiEsE |1 ARSE |1
Hmmd  [TB6091-NS04G-03 HERE |TB6091-NS04G-04
I
® ®
ZFR AL >T—\> RS/ (— 0152 2 HAZ Y~ 81-11-105-2
AiEsE |1 ARSE |1
HemE PB609B-SBRO1 HEAEE |PB6150-FGK0O1
£ &
b Y
8~ Q
@ N
&7 55> F)N> K 80-85 2R XTI
AiE |2 RIRE |4
HmmE PB6150-MCB07 HEEE |PB609B-SPRO1
©) N
&7 J5>SFw K~ MI0PL.25 R JS>SAIL K M8 P1.25 L25
RESE |2 EIRSE |1
Hmm#E  |PB6150-FNTO2 HEiE |PB6150-FBTO1L




EPERIBHY Troms . sEME-oTVEHTEEEE,

Fv I\u'zn'nﬁl PB609B-INS04

E=2E0) JS522Fw kM8 P1.25 R2FR B> RLFTa1—HY— ver2 115
EiRZE |1 EREE |1
HEpmE PB6150-FNTO1

HERRER SR
RE E2ran H=
PB609B-INS04-01 |[AA>LFa1—H— 1
PB609B-INS04-02 |HJLFa1—H— 1
R AL~
PB6150-BBTO1 3
M6*P1.0
J35>2Fwv b
PB6150-FNT12 3
M6*P1.0
I35V
PB6150-FBT13 1
M6*P1.0

ESPREE BOLT-SWOOTH PASTE

Bz 6AL>F & NIV ERL—RR—=X b
ERGE |1 EiREE |1
HemE PB609B-HDTO1 HRmE (PB6150-BSPO1




HfHERICBHERT R

" TS EFTE-R " NLOLLF " EHEER W /\URRUIL
m >S5 —RUJL - ®6.5mmRUJL m REBE

A zm

COBEUNGHIAZE (XE R (CEADBFREBICDLWTE EHIEEDTT,

EROVEEPFIECDOVWTIIREHEA—H—RITORGEESE TR ZE0,

B ABRBEIEBEREEIR T, U—Fv MEONETEHRVWEHEESNIEBFATERLUTLEE0),

B ARBOHWDMIFIIERFEORES FIRIET. BI&RZE2IEBHEIMNMT O TLESL,

B EEIIEBLIANINNDTHEREBWHLLEETV. REFRLV, I>>HEITIRNASHDET,

B ARZOWDMIFICHBRREDROREDRIC(IIBE NLoREESTD., EIBLROEMIRNT
<TEEW, ARBRBELY. I>2>o#WEIIBNNAHBDET,

B ARDPEEOMITIERCIE. BYLRTE, REEXFALTIIES0,
CTHERICRSIRWEITNCDRNDBIR T,

F- )
[=]

A\

. AEROBROMFFIZCHELS. IFYV AR RFLNTRTERRETITO TKZEL,

m ERORECKIDETMOEIE - KK D E]REMD, % - FUEm EENB LR
BNH'H 3. HEBRERROER DI FHERCITO TS0,

g

1. METFY—-XANIITS—DHDSU

A CCTEREHIDOEHMBFIETY . KEPOFMLBIMESED. BIRMBEEZSRL TS,

1. Ny FU =1 FRiGFZERD5 9.
2. B2H—-RIS— AR ITS—ZWMD4T,
3. RBIIR D> S —ZHDH T,




2. 5O RLF1—Y—IDO T RDOINT

AERBEIMBEOTDY RLT1—S—Z2FEAI BT EICED. FEE3RMITHEI D ENHERET,

STANDARD QUIET MODE 1 QUIET MODE 2
oGP0
) \/
HHER HAER
ZOFEFCIHBRAVELITET. TDFEFCIFERVELITET. WITEBINTANRETT,

F- =)
[=]

A

B S—)LTY RICESBSHUHED TRV TVE A, MODE 2DRETTERATN3IEA.
BRI TERMIZEESE(CEMIZREL T, BRICHDUY RLF1—P—ZEELTSEEL,
73285, MODE 1DIRETREDFHFIHEATEEIN, BMIZITSIETCIDRE(CTHERVERITEY.

A

u COMIZTRDRVES, BROXEICKDES - AEAARENRAENLNBDET .
m Fz, DALY —F—ILI> ROZER - ENEC 31BEHHDET .

[

g

F- )
[=]

n FEIQBENRZRCHNIZTRS.
1. AL > —AREBICHIOMHASRVNKD(CTIRETRET B,
2. 7L RigE K DEEND BN TVBIEEZ R T D, (B¥{E15mm)
3. OV RLFTa1—H—%2BEUVAHTIB L Y- —F>20F 3., (25FR)

4. BERZEDE. RYZMRILIME - TS5>2Fy RM6THIY RLF1—H—%ZEET D,
COB. FOIICEVIAENTVLDIN,. YO RLF 1—H—MUBHEEE
(15mmigE) (CHDH. ERFICHERT D, (REV—FIUBERZSR)
XRFRIL MG, TS5 2F v SMEER.




NHIY—F 2 DN0E
F— VI RBENSOMOMIITCE (BEEISMm / RAEHR)

YOy RLF1—-Y—%{RiT

YUY RLF 19— 0EOFRES S —

B> RLF 1—Y—DMUBEERE moirtidnte>y—m5—ILI> KEgEn515mm)

\\\\\‘%‘“\“\‘“““
[

\ i \\\\\\\\\\\\\\\\\\\\ s

\;-\\\;\

\ 5 ss‘“““ A
mﬂﬁ“‘ \\\ \\\\

\\\\ il

5 €2 —RUILNCTIY—F2IDEH—(CTFRZEHITD.

6. INTLRIFNIFD6.5mmiZE (MEMIL MIAD T X) [CTRBIFINITZEITD.

7. M URIL RRISIRF ZRIL KM - TS5 > 25w hMeZB DT, BEY .

8. BE. YUY RLFT1—Y—TMUBZHZRL. 35FMESEKRICNRSGIIINIZITRD,
9. ETCONBIIMIHETH. T—ILIY RELVYI> RLFT 21— —D/\UEDZTS,

10. t1DBZERET B,




3. TOMEIF9 O AN I S—DWD{3F

[BEPmDEEER]
EHREPRODFEREFRETROBED TY,

<#Fv MEIREBSERERR &S ML >
AAIATA
XA>)1(TB
AL Y-
AL =) R
HAL>H—/){> RS){— ©152
HATw  81-11-105-2
05>\ R 80-85
RTU>
JS><7Fwhk M10 P1.25 [34.0~39.0N.m(3.5~4.0kgf-m)]
JS5>25RIL s M8 P1.25 L25
JS5>25w ks M8 P1.25 [19.6~28.4N.m(2.0~2.9kgf-m)]
YUY RLFa1—H—
BRICETSEINIIDC(EBTSPEBZZILT DD, [FBOMRIL A AL—IR—IAREBHLUTIIEE,

X@@@@@@@@@@@@

[FZEFIE]

1. XA ATA@Q)EMBD TS > 7w MM10(@)&ER UIREH T B,
ZOBF, ZIAZBD/ N1 TR by N— B E AR EKESICEDG T3,
XAABHATYES (®) £,
2. X)L TB(@)HF> TN K@) &BL, &IATDRATI>H TvHESUNTFITIRB LI > ) A TA(D)CZEUIAD,
BN T5—)\UH %2031 3.
3. ALY —@)IOS TN R@)EEL. ATUTITVIEDS UNETICIRBLDIC
AA ) A TB(@)ICELIAD,

A BALH—DT LRI —IBHTFIC<BESICEBEL TS,
4, DAL IB—)C R (@)ITHA LT/t RS/ (@) EBDAI, P LS (R DIRNES(C

ARULRHAS, ITFY-XN\H—-CBDHFS.
X - IJSTTRILAME (@) - I5>2Fw M8 (@) fER.



5. &EDTU TS RTEE LR SHIRIN SIECARDHETS.

W NILD D52 RM10 (®) [34.0~39.0N.m(3.5~4.0kgf-m)]
OS2I R (®) [25.0N.m(2.55kgf-m)]

(@) [19.6~28.4N.m(2.0~2.9kgf-m)]

6. X1 U)IATAD). AA/ATB(@). BAL2H—(@)DEBHCRTVI(@)=mD TS,
AEE

n AEREHRHRBRDIH, BOXESR/ A TZERLTVET.
TDIeH, BREDTVUT SO ZMRVED DB DET .

BURBICEBTFHERENHDIBEEMERE THR LT ZEU,

JS522Fy kM8

u _EEEDSIDERD (FEAREBEDT UT S A0, FHOBRVWEEHE L THSAMEHZE
ToTREW, BB, EMEAECLDTDRIVUTSINESNRNEEE,
BEPDE DI NIL bEFED. ARDEEIV T SO RZER LR, KFEHL TS0,
B XTS5 (THNIRBREMIBUIDRETERY 3 & BNPRITOREERDEY,
B &(E, DI BAEEIT o TS,

RS - ERRRICEKD, EOEBRICAENRNTEENSDDET,
BEISEU., BEREITO TIIESL,

7. BEBCEC, U2 RLFT1—H—0BNZEITS,
X -fMBEYOCRLTaI-—Y— (@)
- RPNV M6 (@ICHHE)
- I3y b Me (RICHTRE) £

<®Ef ~ILT>
[ (7.8~11.8N.m(0.8~1.2kgf-m)]

R >R kM6

AN =
= B
m B> RLFTI1—H—ZRDMIFEE. BRETEITDRVTLIZZ,
ERRBEIEDRIREE N S D E T,
n

O RLT1—F-DREE. YIS—SRIRETITO T RS,
8. Ny F U=V A FRIEFEZBMDOMTD.



4. BRD TR DHE:R

1. REICFHLRVD BEMERY 3.
2. IS %=IBEL. 7 RUSIHS5#12500rpmIEE E CEEnz LI, BEENRONERTD.
3. HEHEITL. BERHOEREINRVNESRT D,

A

B EBHOTENDD EEEEDE T, BBS@ENMEE UIEDRR Crd e, HERFEE(IC
ToTLIZEL,

IR D2 & MREDETYHRARCIDPBZIRIIRR ERDBIRTY.
ETPCEEZRUBERFES(CEITZRLEL. BERZEIT > TIIES L,
TOBTEEZITIHBARGE. TFY - AF AN IOHRTIRETITO T ZE W,
BROIESENECTVDHER. T2 Z2BREtEY. BMIEECEBZMERBEL.
ERICTED TSN,

A a2x
B AREEEUCE. EMARICE D TEI S AFEICASRECN S DIHEENBDET,
BEERE, Ity Ta > 0%ER0,. MBS TENSOBLEYT 1 > 0% T2 TS0,

IR

F- =)
[=]




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

‘L L E— i
ety ,. 4
@ ' @
PART MAIN PIPE A PART MAIN PIPE B
QTY. 1 QTY. 1
PART No. [TB6091-NS04G-01 PART No. [TB6091-NS04G-02
) [ =
T .
o B | L. a
@ @ \ ,.f
PART SILENCER PART SILENCER BAND RUBBER
QTY. 1 QTY. 1
PART No. |[TB6091-NS04G-03 PART No. [TB6091-NS04G-04
® ®
PART SILENCER BAND RUBBER ®152 PART GASKET 81-11-105-2
QTY. 1 QTY. 1
PART No. [PB609B-SBRO1 PART No. |PB6150-FGK01
l(c Qy
B~
T
@ A
PART CLAMP BAND 80-85 PART SPRING
QTY. 2 QTY. 4
PART No. [PB6150-MCB07 PART No. |PB609B-SPR0O1
©)
PART FLANGE NUT M10 P1.25 PART FLANGE BOLT M8 P1.25 L25
QTy. 2 qQTy. 1
PART No. [PB6150-FNT02 PART No. |PB6150-FBT01

10



KIT CO NTE NTS Check to ensure all the following items are included in this kit.

PART

FLANGE NUT M8 P1.25

PART

SOUND REDUCER ver.2 ®115

QTY.

1

QTY. 1

PART No.

PB6150-FNTO1

PART No. [PB609B-INS04

CONTENTS

PART No.

PART

QTy.

PB609B-INS04-01

MAIN REDUCER

PB609B-INS04-02

SUB REDUCER

PB6150-BBTO1

BUTTON BOLT
M6*P1.0

PB6150-FNT12

FLANGE NUT
M6*P1.0

PB6150-FBT13

FLANGE BOLT
M6*P1.0

ENPRERE BOLT-SMOOTH-PASTE

PART

HEX KEY

PART

BOLT SMOOTH PASTE

QTY.

1

QTY. 1

PART No.

PB609B-HDTO1

PART No. [PB6150-BSP01

11




REQUIRED TOOLS FOR INSTALLATION

B General engine maintenance tools ® Torque wrench m Official servicing manual
m Hand Dirill m Center Drill and ®6.5mm Drill Bit m Safety Gear

/N cauTion

m  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

B This product is intended for motorsport/competition use and should NOT be used on public roads.
®  This product should be installed by a trained professional in a well-equipped workshop.
m  Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

m  Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m  Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

®  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

Q This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.
2. Remove the Center muffler and main muffler.

3. Remove unnecessary mount rubber.

12




2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
/
o (Y
\\
O\
Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/A WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

m This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.

13




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended). ‘

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

\-.'“\a\\\\\\\\\

N |
‘ \ X \\\ \! \\\ h&
sm‘“‘ \ \\\\‘\ \\\'\\\\\ \\\

"““' O

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

14




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component] Install the included components as shown below.

A

Positioning and torque specs. of the included components>
®|MAIN PIPE A

MAIN PIPE B

SILENCER

SILENCER BAND

SILENCER BAND RUBBER ®152

GASKET 81-11-105-2

CLAMP BAND 80-85

SPRING

FLANGE NUT M10 P1.25 [34.0~39.0N.m(3.5~4.0kgf-m)]
FLANGE BOLT M8 P1.25 L=25mm

FLANGE NUT M8 P1.25 [19.6~28.4N.m(2.0~2.9kgf-m)]
SOUND REDUCER

% Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.

®|8|8|9® Q|®|0|®|e®

This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]

1. Test fit the Main Pipe A(®) with the included M10 Flange nuts(®).
Ensure that the stopper on the Main Pipe A is facing up.
% Use the supplied gasket(®).

2. Fit one of the Clamp Band(@) to the Main Pipe B(®). Next, attach the Main Pipe B to
the Main Pipe A whilst ensuring all spring hooks align parallel to one another.
The Muffler Hanger should also be attached at this stage.

3. Fit the second Clamp Band(@) to the Silencer(®) assembly and attach to the Main Pipe B.
Ensure all spring hooks align parallel to one another

A Ensure that the SILENCER is installed with the logo facing downwards.

15



4. Fit the Silencer Rubber(®) to the Silencer Band(®). Now carefully mount the silencer
to the exhaust hanger so as not to scratch it.
X Use the supplied M8 Flange Bolt(@®@) and Flamge Nut(@).

5. Ensuring sufficient clearance is maintained, tighten down the bolts in order starting from the

<Torgue specs.>

FLANGE NUT M10 (®) [34.0~39.0N.m(3.5~4.0kgf-m)]
CLAMP BAND (®) [25.0N.m(2.55kgf-m)]
FLANGE NUT M8 (@) [19.6~28.4N.m(2.0~2.9kgf-m)]

6. Connect the Main Pipe A/B, Main Pipe B and Silencer Assembly with the Springs(®).

A CAUTION

m This product has a large exhaust diameter to achieve the most efficient
exhaust flow.Therefore, the clearance between the exhaust and the car may be
tight in some areas. If there seems to be any noise caused from the vibration
and the tight clearnace, use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,
loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before
retightening the fastenings again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

7. Install the SOUND REDUCER when necessary.
% Parts used: SOUND REDUCER @,
BUTTON BOLT M6 @ included hardware.
FLANGE NUT M6 @ included hardware.

<TORQUE SPECS>
Button Bolt M6 | [7.8~11.8N.m(0.8~1.2kgf-m)]

/\ warNING

® Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

®  Only install/uninstall the SOUND REDUCER when the exhaust is cold.

8. Re-connect the negative battery terminal.

16



4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m  Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m  Ensure all exhaust related components have cooled before attempting any repairs.

® Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/N caution

®  Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

17




18



19



wromer

The Engine Specialist

27 Rancho Cir, Lake Forest, CA 92630 USA
Phone : +1-949-855-6577

www.tomeiusa.com

OPEN : Monday-Friday
(National holidays and public holidays excluded)

10:00 - 19:00 PST

20



